

TEST CERTIFICATE

ST-25-07-07-01

Product: Laminate Flooring "FLOORPAN/ARTFLOOR/STEPCLICK",
Surface Structure "OTN" (Variant 1), Surface Structure "CNT" (Variant 2)

Producer: Kastamonu Entegre Ağaç San.ve Tic.A.Ş
Balıkesir Organize Sanayi Bölgesi 1.Cadde No:3-10100
Altıeylül / BALIKESİR
TÜRKİYE

Order: Determination of slip resistance of floor coverings - Methods of evaluation
according to EN 16165:2021-10, Annex A (Barefoot ramp test) and Annex B
(Shod ramp test - walking on an inclinable walkway)

Test Report: 2725314

Test Result:

Variant	Property	Anti-Slip Class according to DIN EN 16165:2023-02, National Annex NB (informative), Table NB.1 and Table NB.2
1	Slip resistance of floor coverings - Methods of evaluation according to EN 16165:2021-10, Annex A (Barefoot ramp test)	A
2		B
1	Slip resistance of floor coverings - Methods of evaluation according to EN 16165:2021-10, Annex B (Shod ramp test - walking on an inclinable walkway)	R9
2		R10

Dresden, 07/07/2025



Head of laboratory





Engineer in charge